FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 84
2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8901 « Fax (904)381-8902 LAB NO.: 552
Rerprar COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
g Mix Type:
b Normal Wt. [] Lightweight (] Mortar Mix [ ] PumpMix [ ] Grout [] other:
'a' Plasticizer Added: [] Yes No If "Yes", [Jatplant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/02/23 - 4:00 AM C. Day
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark/Cold
Q [Extra Water Added at Job Site: Yes 7INo If"Yes" gal: - Extra Water Authorized by:
o0 /]
< C.y.. === .
: Plasticizer Added at Job Site: gal.: C.Y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 42 75 -
d Air Content (% by vol.): ASTM C231 Motded and Cured to ASTM C-31: Tested to ASTM C-39:
w . Yes [JNo  [J Unknown Yes [_]No
Location of Concrete Placement: Concrete Pavement Near Retention Pond Southeast Corner of Load 1
SPECIMEN | D LAB NO OATE RECEIVED IN LAE DATE TESTED (:aGyE) DIATfiiT) SPE::‘:;: ?:Em ) TO(’;:[IJ.nI;(:;QD TEST (SPTSSNGTH F;/Y\TDE'EI'LCJ):E TESTED BY
A 11/03/23 11/09/23 7 4.02 12.69 49,050 3870 4
B 11/03/23 11/30/23 28
C 11/03/23 11/30/23 28
D 11/03/23 HOLD H
E
F
G
REMARKS: = —] == 25
S P i '
i K| N\ AL |
The test results presented in this repori are specific only to the samples lested at the {ime of | Type 1 Type 5
fesling. The test was performed in accordance with generally accepted melhods and standards ;ﬁm;fmﬁ ,:‘L’t&mf:;‘.ﬁ&nﬁg 'ﬁ?‘o':.:‘.;’w m::—‘ta:.?;:ﬂ
Since material condilions can vary between test locations and change with time, sound judgement a2 ol of -l ot b tormed conas
should be exercised with lime, sound judgement should be exercised with regard to the use and
inferpretation of the data. This report shall not be reproduced without prior approval of the author ;\7
Dm“u--anf:luArs wilh o Side w.:lffr’:.' 5 e
arwching throupgh ovcis, boltom {occur aa
G heaie o ““““’g{]?ﬁ
Respectfully Submitted, /
CAL-TECH TESTING, INC. Reviewed By:
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. FILE NO.:
<ehTesg, CAL-TECH TESTING, INC. 23-00297-01
¢l 2. ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
¥ P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 = Fax (386)752-5456 85
"% f_; 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 553
d ".'5,, E
p el COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
f_( Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(=] days: 28
5 Mix Type:
b Normal Wt. (] Lightweight [T Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/02/23 - 5:11 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -— — 10 Dark/Cold
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
< Cy. e _
;' Plasticizer Added at Job Site: gal.: .y
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 42 71 o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Concrete Pavement Near Retention Pond Southeast Corner of Load 7
SPECIMEN |D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (fy: D|AT.E(§§ SPEC:';E: (S:Ein ) Tcmll:nzc:;xo TEST (SPT:LE)NGTH F:;F‘;EL?:E TESTED BY
A 11/03/23 11/09/23 7 4.02 12.69 59,490 4690 4
B 11/03/23 11/30/23 28
Cc 11/03/23 11/30/23 28
D 11/03/23 HOLD H
E
F
G
REMARKS: o o— i
///).’\\ // N ! ._\\\ N\- )

The test results presented in this report are specific only to the samples tested at the time of
testing. The lest was performed in accordance with generally accepted methods and standards
Since material conditions can vary between lesl localions and change with lime, sound judgement
shaula be exercised with time, sound judgement should be exercised with regard o the use and
Interpratation of the data This report shall not be reproduced withoul prior approval of ihe author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
<o Tesy, CAL"'TECH TESTING, INC. 23-00297-01
2 ’ :
T 2, ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
’ P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 86
fl /a = 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 554
f"‘t‘g S
R ety COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
-4 psi: 4000 46 .
o days: 28
5 Mix Type:
b Normal Wt. [ Lightweight [T Mortar Mix [ Pump Mix [ ] Grout [ ] other:
g Plasticizer Added: ] Yes No If "Yes", [JAtpPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/02/23 - 5:50 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -- - 10 Dark/Cold
g Extra Water Added at Job Site: 1 Yes No If"Yes" gal: - Extra Water Authorized by:
< cy.: - _
: Plasticizer Added at Job Site: gal.: Ciy.!
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5.5 41 66 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS - Yes [JNo [ ] Unknown Yes [ _INo
Location of Concrete Placement: Concrete Pavement Near Retention Pond Southeast Corner of Load 11
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:;E) DIATE(ifl.: SPE:LN;i]:\?:Ein_) To(z:LIIndes);kD TEST (SpT:F)NGTH F:J\lzg'LOJI:E TESTED BY
A 11/03/23 11/09/23 7 4.02 12.69 62,780 4950 4
B 11/03/23 11/30/23 28
C 11/03/23 11/30/23 28
D 11/03/23 HOLD H
E
F
G
REMARKS: I — I—=am e
F A K E\ I{ { {
\(, = ¢
A5 4 A * !
/ g L~ ¥ o
The tesl results presenled in this report are specific only to the samples tesied at the time of Type 1 Tiypue = Ty 3
tesling, The test was performed in accordance with generally accepled methods and standards, Feaponpy aksomea .,:?'L.::::_':“.—r-',::."::::.":n ﬁ?é:‘;%‘th:".l‘:&’l.":.’::::ﬁ
Since material conditions can vary between test locations and change with time, sound judgement || i 28 renl o e et e i |
should be exercised with ime, sound judgement should be exercised with regard (o ihe use and |
interpretation of the data This report shall not be reproduced without prior approval of the authar e
N I |
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FILE NO.:
CAL-TECH TESTING, INC. 23.00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 « Fax {386)752-5456 87
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 561
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S_ Specified Strength for Structure: Slump (inches): Air Content {percent):
< psi: 4000 46 =
(] days: 28
g Mix Type:
5 Normal Wt. [] Lightweight (I Mortar Mix  []PumpMix [] Grout (] other:
uo" Plasticizer Added: []Yes No If "Yes", (J AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/07/23 2:11 AM 3:00 AM I. Carignan
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< 72 145288 10 ==
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: --- Extra Water Authorized by:
=3 CYy.ol = -
: Plasticizer Added at Job Site: gal.: c.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.5 52 73 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ JNo  [] Unknown Yes [ INo
Location of Concrete Placement: Northeast Parking Lot Pour 230 yds
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (’:aGyE) DIATE(ii: SF'EC::EEI: :;s:‘;_Ein ) Tc;:::ﬂ':::;ko TEST ZTsI%NGTH F;YAPCI'E['LCJ)’R:E TESTED BY
A 11/09/23 11/14/23 7 4.02 12.69 64,700 5100 4
B 11/09/23 12/05/23 28
C 11/09/23 12/05/23 28
D 11/09/23 HOLD H
E
F
G
REMARKS: T —] _1\1__< itz e ¥ _|
h\\x’ ! /< j LU >\
7N N - ~ ) ‘
|

The tesl results presented in this report are specific only to the samples lested at the time of
testing. The test was performed in accordance with generally accepted methods and standards
Sinca material conditions can vary between test [ocations and change with time, sound judgement

should be exercised with lime, sound judgement should be exercised with regard o the use and

interpretation of the data. This report shall not be reproduced withoul prior approval of the author I

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
i Tes CAL-TECH TESTING, INC- 23-00297-01
3 ‘5,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 88
:‘—; Y ff 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 = Fax (904)381-8902 LAB NO.: 562
P i
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !lI
Project Location: LLake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 "
Q days: 28
g Mix Type:
> Normal Wt. ] Lightweight (O Mortar Mix  [_] Pump Mix [ ] Grout [] other:
ud' Plasticizer Added: [ Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampied By:
11/07/23 2:54 AM 3:30 AM l. Carignan
ﬁ Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 68 145292 10 cy o
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
Py Cy.. === .
;' Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 51 70 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [JNo [ Unknown Yes [ No
Location of Concrete Placement: Northeast Parking Lot Pour 230 yds
SPECIMEN [ D, LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) Dl:i?) SPEC:”;E: fsliEin.) Tc’;‘;‘:ﬂ:‘;’)“o TEST (SPTF)NGTH F;:ESRFE TESTED BY
A 11/09/23 11/14/23 7 4.02 12.69 64,750 5100 4
B 11/09/23 12/05/23 28
C 11/09/23 12/05/23 28
D 11/09/23 HOLD H
E
F
G
REMARKS: B Fo—————— .
. x N &
}\:] /,.>‘.\\ ’J\. i {{\l /%i\ |]

The tesl results presented in this report are specific only lo the samples tested at the time of
lesting. The tesl was performed in accordance wilh generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement

should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data  This repart shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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The test results presented in this report are specific only to the samples tested at the lime of
tasting. The test was performed in accordance with generally accepted methods and standards.
Since material conditions can vary between test locations and change wilh lime, sound judgement a"_:;,“m Throvon Caps

shiould be exercised wilh time, sound jud. should be wilh regard lo the use and

Respectfully Submitted,
CAL-TECH TESTING, INC.

interpretation of the data. This report shall not be reproduced without prior approval of Ihe author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NOZ
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 89
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 LAB NO.: 563
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar icc: Client 1cc: File
Concrete Supptier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
-4 psi: 4000
o days: 28 4-6 -
5 Mix Type:
o Normal Wt. ] Lightweight [ Mortar Mix  [_] Pump Mix [ ] Grout [] other:
qu Plasticizer Added: [] Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/07/23 3:52 AM 4:25 AM I. Carignan
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 145297 10 cy ---
2 Extra Water Added at Job Site: [ Yes No [lf"Yes" gal. -— Extra Water Authorized by:
< Gy N
: Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 51 70 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS - Yes [ JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Northeast Parking Lot Pour 230 yds
SPECIMEN (,D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;i: Dl ; T:: SPECLN,LEEi ?:Ein_) TC)(:::":Z;\ ° T (T:![.E)NGTH FS\?S;E TESTED BY
A 11/09/23 11/14/23 7 4.02 12.69 59,660 4700 4
B 11/09/23 12/05/23 28
C 11/09/23 12/05/23 28
D 11/09/23 HOLD H
E
F
G
REMARKS: I e e yaerre— B ]

o)
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 = Fax (386)752-5456 Q90
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 564
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 - .
o days: 28
(ZD Mix Type:
P Normal Wt. (] Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout (] other:
g Plasticizer Added: [ ] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/07/23 4:36 AM 5:36 AM I. Carignan
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 62 145302 10 cy -
g Extra Water Added at Job Site: []Yes No If"Yes" gal.: -- Extra Water Authorized by:
< Cy.l - .
;' Plasticizer Added at Job Site: gal.: C.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 50 71 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ INo [ Unknown Yes [ ]No
Location of Concrete Placement: Northeast Parking Lot Pour 230 yds
AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (days) DIA. (in) AREA (sq in) (pounds) @sl) FRACTURE TESTED BY
A 11/09/23 11/14/23 7 4.02 12.69 62,610 4930 4
B 11/09/23 12/05/23 28
C 11/09/23 12/05/23 28
D 11/09/23 HOLD H
E
F
G
REMARKS: | — T2 s = i
™ el “‘. ’
' \(’ ,,-"{:\_ '2\ 1j§ I [\
N e - |
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Type 3 .
lesting, The tesl was performed in accordance with generally accepled methods and slandards | Cenas Snlboi anda e B oy e T Both snds. no el
Since malerial condilions can vary between fest locations and change with time, sound judgement | dnem i in (25 sl ot e e ey fommed cones
should be exercised with time, sound judgement should be exercised wilh regard to the use and |
interpretation of the data. This repori shall nol be reproduced without prior approval of the author i [~
|
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Respectfully Submitted, / // /
CAL-TECH TESTING, INC. Reviewed By:
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tesling. The test was performed in accordance with generally accepted methods and standards. s, laan
Since material conditions can vary between lest locations and change with iime, sound judgement
should be exercised with time, sound judgement should be exercised with regard 1a the use and

interpretalion of the data This report shail nol be reproduced wilhout prior approval of the author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 91
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 LAB NO.: 565
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase [l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(=] days: 28
(29 Mix Type:
& Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix  [] Grout [] Other:
qu Plasticizer Added: [ ves No If "Yes", [J At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/07/23 4:55 AM 6:05 AM I. Carignan
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 72 145304 10 cy -
:Qn Extra Water Added at Job Site: []Yes No If"Yes" gal.. -- Extra Water Authorized by:
< CYy.. = _
: Plasticizer Added at Job Site: gal.: Cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 49 72 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Northeast Parking Lot Pour 230 yds
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyS) Dl:E(:.I; SPECL'LIZZ (SSIEE"‘ ) To(lﬁtn:(:;“D TEST (SPTSENGTH F;YAFC’;I'EFL?;E TESTED BY
A 11/09/23 11/14/23 7 4.02 12.69 66,630 5250 4
B 11/09/23 12/05/23 28
C 11/09/23 12/05/23 28
D 11/09/23 HOLD H
E
F
G
REMARKS: [ = —ainiaa :
| . 3 )
< 1< i 15 | L
N ) L] Pl 5
N
The test resulls presented in this report are specific only o ihe samples tesled at lhe time of Type 2 T 3
|

‘.nlllftl.'

Tipe 4
Disgonal Iiaciure wilh) o
CERCRINE rouph e
top wilh hasrimer (o
Alrtinguiak from Type 1

Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
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